@ OILQUICK" SPARE PARTS

Automatic quick coupler systems
0QC70/55-R35

Manufacturer:

OilQuickAmericas
155 Main Street
Superior, WI 54880
Phone: 262.607.8425

Fax: 715.395.3703 When ordering spare parts:
e Include the part number, description and desired quantities.
E-mail: info@oilquickamericas.com e Include your complete address.

Web: www.oilquickamericas.com e Specify how the parts are to be delivered.






@ OILQUICK"

Automatic quick coupler systems

TABLE OF CONTENTS

0QC 70/55-R35

1.0 - ROTATOR KIT

1.1-07012-7519 - QUICK COUPLER ROTATOR KIT
1.1.1-07012-7465 - ELECTRICAL SCHEMATIC
1.1.2 - 07012-7520 - ELECTRICAL INSTALLATION

1.2 - 07012-7523 - ROTATOR
1.2.1-07009-1131 - MOTOR ASSEMBLY
1.2.1.1-07009-1132 - VALVE MANIFOLD
1.2.2-07012-3199 - ACCUMULATOR OPTION KIT
1.2.3-07012-7455 - HYDRAULIC SWIVEL ASSEMBLY

2.0 - COUPLER
2.1-0Q5111138 - 0QC70/55-R35 COUPLER KIT

3.0 - LOCK SUPPORT
3.1-0Q5190367 - INSTALLATION KITS OQC65 & 0QC70/55 0QLS 2.0
3.2-0Q5111069 - 0QC70/55 OQLS CAN CABLE KIT 44M M/F
3.3-0Q5190308 - SENSOR KIT 0Q70 & 0Q70/55, 0QC70/55
3.4-0Q5190250 - FRONT SENSOR 0QLS 2.0 0Q65, OQRAIL,0Q70, 0QC70/55
3.5-0Q4120613 - LOCKING VALVE 0OQLS/0QCS
3.6-0Q4123124 - VALVE - DEPRESSURIZATION 24V DT

4.0 - ADAPTER PLATES
4.1 - ADAPTER PLATES

)]

10
14
15
16
18

20

22
24
25
26
28
29

30



1.0 ROTATOR KIT
1.1 -07012-7519 - QUICK COUPLER ROTATOR KIT




Item OQRT Part No. Name Qty Uom
1 008-0239 BOLT, 1/2-13 UNC x 1"lg. Gr.8 ZINC 20 EA
2 008-0262 BOLT, 5/8-11 UNCx 2 1/2"Ig. Gr.8 4 EA
3 010-8447 LOCK NUT, 5/8-11 UNC 4 EA
4 012-0003 FLAT WASHER 30 EA
5 012-0025 FLAT WASHER, 1/2"dia. 16 EA
6 030-0029 STRAIGHT MALE ADAPTOR, 12 ORFSM x 12 ORB 2 EA
7 030-0109 ORFS ADAPTOR, 16 ORFSM x 16 ORB 2 EA
8 030-0407 HYDRAULIC FITTING 2 EA
9 030-0561 HYDRAULIC FITTING 2 EA
10 030-8542 HYDRAULIC ADAPTOR 2 EA
11 030-8957 MALE ORB PLUG 1 EA
12 030-8958 PLUG MALE, 16 ORB 1 EA
13 052-0688 BLUE NYLON TIE WRAP 2 EA
14 052-0690 YELLOW NYLON TIE WRAP 1 EA
15 052-1227 MANUAL PACK 1 EA
16 07010-3704 SPACER ASS'Y 1 EA
17 07010-3899 HOSES GUARD ASS'Y 1 EA
18 07010-5881 PROTECTION PLATE 1 EA
19 07010-5979 HYDRAULIC FITTING 2 EA
20 07010-7809 PALET 1 EA
21 07012-1777 PLATE 4 EA
22 07012-7465 ELECTRICAL SCHEMATIC 1 EA
23 07012-7520 ELECTRICAL INSTALLATION 1 EA
24 07012-7523 ROTATOR 1 EA
25 099-7603 HOSE 36" (CUT LENGTH) 2 EA
26 099-7604 HOSE 36" (CUT LENGTH) 2 EA
27 099-7605 HOSE 22" (CUT LENGTH) 2 EA
28 115-0068 METRIC BOLT, M16 x 2.00 x 60" Cl. 10.9 30 EA
29 509-0005 LOGO 1 EA

Comments for Page: 07012-7519 QUICK COUPLER ROTATOR KIT

(#24 07012-7523),(#28 115-0068) Use a torque wrench. Lubricated torque values in ft-lb. LT= Loctite




1.1.1 - 07012-7465 - ELECTRICAL SCHEMATIC

© g B[] [foened AUVD g £ | NOILAmOS30 | ASH
05 10 39va e D' v vt [ oea [svosem owa | NOISHAA LS4 / FHIWEHA | 00
SOrZ-2L0L0 2
L13-L03IH-XXXX LY-XX-D00 ==
INDIYLO3N3 VNIHS =
01
o /¥2INDI0 3109 o /¥0IN0TI0 3100 A
(B ) 3000w NVENE
L — ] (2wl 30 — =3
T 1 i () pt
(TR = 1 :_m_m.m "M nn (=R ﬁuﬁ.
SH31dNOD VO touiazie [N i o Ll i
/"0°0 SHN3dNOD X08 SNE NYD S¥31dNO2 V0 X08 SN8 NvD
/SN8 NvD H31LI08 1'0°0 SHNITHN0D /SN8 NYD H3ILI08
H30VdS S
1 ¥N30vdS3 Lo
& & & @ h
ONI dITS ON dITS
¥N3L03T100 /dN3L0371100 i
$8%s 8855 5
BEEE EEIIE
gooo oooo
& 83 & £
P BizE o 2L
w1 03w : Toil 6N 3322 3avi 03 : TR 3333 i

(¥oLv10¥) X08 NOILINNM
ANIOd NOILIENNOD HINOLSND
/(NOILYLOY) NOILONOr 30 3L/08 /N3 NOLLISNNG3 INIOd

3dIS INIHOVIN
/ INIHOVN 2100

g8/0,£ 000

[AFTS HHIOS) SHOULINOT
[N MEINOLEND 1IN WITY) 11FDVONOS 30 SNGHOKYIV) SNOLLONON

"
130008 NyRNY (nall ovey
{s) 8 {ong) m

[Ty H3N0LSN0 1 INSITD WiTY)
(401¥10Y) XO8 NOLLONNF LN S—
/(NOILYLOY) NOILONOT 30 3LI08 | /#Mamnousawmod o

34IS INIHOVYW
/ ANIHOVIN 310D

06 000 ¥ §9 00O

(IAFTTS HI0I0S) SNOLINT
HZOVONCS 30 SNOHONYIYY SNOLLONGE




Notes




1.1.2 - 07012-7520 - ELECTRICAL INSTALLATION

IDENTIFY[+]
WIRE WHIT
RED TAPE




ITEM OQRT Part No. NAME QTy uom
1 008-0216 BOLT, 3/8-16 UNC x 3/4"Ig. Gr.8 ZINC 2 EA
2 008-0303 BOLT, 5/8-18 UNC x 5/8"Ig. Gr.8 4 EA
3 009-0328 NUT, 1/4-20 UNC Gr. 8 1 EA
4 |012-0021 FLAT WASHER, 3/8"dia. 1 EA
5 50-01412 CSK CS M4-0.70 X 30 18-8 SS 4 EA
6 017-6146 HEX. SOCKET HEAD CAP SCREW, 1/4-20 UNC x 1/2"Ig. ZINC 2 EA
7 020-0740 MECH. ROUND HEAD SQUARE SOCKET, 8-32 UNC x 1"lg. 1 EA
8 020-9618 NYLON LOCK NUT, 8-32 UNC 1 EA
9 043-0006 GASKET SEAL 1 EA
10 [052-0015 CABLE GLAND 2 EA
11 [052-0021 JUNCTION TERMINAL BLOCK 1 EA
12 |052-0047 CABLE GLAND NUT 1 EA
13 |052-0425 WIRE CLAMP 1 EA
14 [052-2119 HEAT SHRINK TUBING DUAL WALL 1 EA
15 ]052-2960 CABLE GLAND REDUCER, 3/4 NPT 2 EA
16 [052-2968 6 AWG FEMALE PIGTAIL CONNECTOR 2 EA
17 ]052-2969 6 AWG MALE PIGTAIL CONNECTOR 2 EA
18 [052-2970 INSULATED PIGTAIL CONNECTORS BOX 2 EA
19 |052-3703 MULTI-CABLE GLAND SEALING GROMMET 2 EA
20 |052-3781 ADAPTER M12 CIRCULAR CONNECTOR 1 EA
21 |052-3782 4 PIN M12 CONNECTOR CABLE 1 EA
22 |052-3792 SOLDER SLEEVE (.105) 4 EA
23 |052-3800 ELECTRIC SLIPRING 1 EA
24 |052-4041 CABLE GLAND 2 EA
25 |052-6286 TERMINAL 1 EA
26 |052-9188 NYLON TIE WRAP 4 EA
27 1052-9609 CABLE GLAND NUT 1 EA
28 |07001-6468 ADAPTOR 2 EA
29 |07010-5438 ELECTRIC SWIVEL LOCK 1 EA
30 |07012-3119 JUNCTION BOX 1 EA

A,F,G |052-8733 PROTECTIVE NYLON SLEEVE, 14"lg. dia. 3/4" FT

B,C |052-8094 WIRE PROTECTOR, 1/2"ID FT
D [052-0162 HEAT SHRINK TUBING 1/2" FT
E 052-8614 HEAT SHRINK TUBING 3/8" FT




1.2 - 07012-7523 - ROTATOR




OQRT Part No. Name Uom
1 001-0001 GREASE FITTING, 1/8 NPT 1 EA
2 001-0011 GREASE FITTING, 1/8 NPT x 1 3/4"Ig 2 EA
3 008-0239 BOLT, 1/2-13 UNC x 1"Ig. Gr.8 ZINC 11 EA
4 008-0241 BOLT, 1/2-13 UNC x 1 1/2"Ig. Gr.8 ZINC 2 EA
5 008-0264 BOLT, 5/8-11 UNC x 3 1/2"lg. Gr.8 ZINC 32 EA
6 008-0265 BOLT, 5/8-11 UNC x 4"Ig. Gr.8 36 EA
7 008-0267 BOLT, 5/8-11 UNC x 5"Ig. Gr.8 2 EA
8 008-0366 BOLT, 5/8-11 UNC x 2 1/4"Ig. Gr. 8 ZINC 2 EA
9 008-4527 BOLT, 1/2-3 UNC x 1 3/4"Ig. Gr.8 10 EA
10 010-0018 NYLON LOCK NUT, 2 x 1 1/2"Ig. NF PL Gr.5 ZINC 1 EA
11 010-4433 NYLON LOCK NUT, 1/2-13 UNC Gr.8 ZINC 2 EA
12 012-0003 FLAT WASHER 36 EA
13 012-0025 FLAT WASHER, 1/2"dia. 11 EA
14 017-0254 HEX. SOCKET HEAD CAP SCREW, 5/8-11 UNC x 6"lg. Gr.8 4 EA
15 020-7759 FALSE SCREW, 4 x 1/4"Ig. 2 EA
16 25-0003 FLANGE 2 EA
17 26-1036 90 M/F ADAPTOR, 1/8 NPT x 1/8 NPT 2 EA
18 030-0323 HYDRAULIC FITTING 2 EA
19 030-0425 HYDRAULIC FITTING 2 EA
20 030-0510 HYDRAULIC FITTING 2 EA
21 030-0534 HYDRAULIC FITTING 2 EA
22 030-0535 HYDRAULIC FITTING 2 EA
23 030-0575 HYDRAULIC FITTING 2 EA
24 030-8541 HYDRAULIC FITTING 2 EA
25 030-8552 ORFS PLUG 10 2 EA
26 030-8823 O'RING FACE SEAL BH UNION, 8 ORFSM x 8 ORFSM 2 EA
27 041-0018 O-RING 2 EA
28 041-0171 O'RING 2 EA
29 041-1729 O-RING 1 EA
30 048-0097 SLEWING RING 1 EA
31 052-0138 LOCK WASHER, 1/2"dia 4 EA
32 052-0657 SEALING PLUG, 2"dia. 2 EA
33 07001-7366 PROTECTOR PLATE 1 EA




Item OQRT Part No. Name Qty Uom
34 07002-5060 SHIM (.030) EA
35 07002-5067 SHIM (.120) EA
36 07005-8818 SHIM (.060) EA
37 07007-7942 WASHER EA
38 07009-1131 MOTOR ASS'Y EA
39 07009-2624 HYDRAULIC SWIVEL LOCK EA
40 07010-3055 HYDRAULIC FITTING EA
41 07010-3714 HYDRAULIC SWIVEL HEAD EA
42 07010-5816 HYDRAULIC FITTING EA
43 07011-5768 PIN EA
44 07011-5770 HOSES GUARD EA
45 07011-5773 ROTATOR BASE ASS'Y EA
46 07011-5779 MOTOR GUARD EA
47 07012-3199 ACCUMULATOR OPTION KIT EA
48 07012-7455 HYDRAULIC SWIVEL ASS'Y EA
49 07012-7469 NAME PLATE HB3 EA
50 099-6677 HOSE 31" (CUT LENGTH) EA
51 099-6678 HOSE 32" (CUT LENGTH) EA
52 099-7610 HOSE 21" (CUT LENGTH) EA
53 099-7611 HOSE 18" (CUT LENGTH) EA
54 146-0219 GREASE ,LABEL EA
55 146-0239 DANGER, LABEL EA
56 146-0739 STRAIGHT GREASE CHROME ARROW, LABEL EA
57 146-3567 CAUTION LABEL EA
58 509-0005 LOGO EA
59 146-2355 "RT-...HFE08-OQC.." SERVICE MANUAL EA

Comments for Page: 07012-7523 ROTATOR

(#5 008-0264),(#6 008-0265),(#7 008-0267),(#8 008-0366),(#9 008-4527),(#14 017-0254) Use a torque wrench.

Lubricated torque values in ft-Ib. LT= Loctite

(#10 010-0018) Use a torque wrench. Lubricated torque values in ft-lb.




Notes




1.2.1-07009-1131 - MOTOR ASSEMBLY

o LT| 263

Item OQRT Part No. Name Qty Uom
1 011-0349 NUT, 1 1/4 UNF 1 EA
2 017-0190 HEX. SOCKET HEAD CAP SCREW, M10 x 1.5 x 50 Gr. 8.8 4 EA
3 041-0103 SEAL 2 EA
4 048-0112 BALL BEARING 1 EA
5 061-0244 HYDRAULIC MOTOR 1 EA
6 07001-7357 PINION 1 EA
7 07009-1132 VALVE MANIFOLD 1 EA
8 061-0245 MOTOR SEAL KIT 1 EA

Comments for Page: 07009-1131 MOTOR ASS'Y

(#1 011-0349),(#2 017-0190) Use a torque wrench. Lubricated torque values in ft-lb. LT= Loctite
(#6 07001-7357) Use "Loctite" LT= Loctite




1.2.1.1 - 07009-1132 - VALVE MANIFOLD

Item OQRT Part No. Name Qty Uom
1 030-0185 ORB MALE CONNECTOR ORFS 10 X MALE SAE 10 2 EA
2 030-0228 HYDRAULIC FITTING 3 EA
3 07000-2297 RELIEF CARTRIDGE VALVE ASSY 2 EA
4 07001-7374 HYDRAULIC MANIFOLD 1 EA
5 638-0010 RESTRICTOR 2 EA
6 041-3741 O-RING 2 EA




1.2.2 - 07012-3199 - ACCUMULATOR OPTION KIT

i L
S S S oA R I B S

Ty T T T 73

g
A

dd 1
.
g

iy




Item OQRT Part No. Name Qty Uom
1 008-0239 BOLT, 1/2-13 UNC x 1"Ig. Gr.8 ZINC 6 EA
2 012-0025 FLAT WASHER, 1/2"dia. 6 EA
B 012-0352 FLAT WASHER, 3/8 x 1.00" 4 EA
4 018-0041 FIXATION CLAMP 2 EA
5 030-1425 90° ADJUSTABLE ADAPTOR, MIJIC 6 x 8 ORB 1 EA
6 030-4975 MALE CONNECTOR, MJIC 6 x 4 ORB 1 EA
7 07001-0536 ACCUMULATOR CHARGE 1 EA
8 07011-7388 FRONT GUARD 1 EA
9 07012-3072 BRACKET ASS'Y 1 EA
10 127-7299 NYLON LOCK NUT, M8 x 1.25"Ig. CL8.8 4 EA
A 021-0755 HYDRAULIC HOSE 1.67 FT




1.1.3 - 07012-7455 - HYDRAULIC SWIVEL ASSEMBLY

|

b bob

k

//(
"

g

)| s0
LT[ 243
Item OQRT Part No. Name Qty Uom
1 008-0258 BOLT, 5/8-11 UNC x 1"lg. Gr.8 ZINC EA
2 017-0652 HEX. SOCKET HEAD CAP SCREW, 1/2-13 UNC x 2"lg. Gr.8 ZINC EA
3 07010-3683 HYDRAULIC SWIVEL SHAFT EA
4 07010-3690 HYDRAULIC SWIVEL BARREL EA
5 07010-5371 END PLATE EA
6 07010-5853 SEAL KIT EA
7 07010-8288 SWIVEL COVER EA

Comments for Page: 07012-7455 HYDRAULIC SWIVEL ASSEMBLY

(#2 017-0652) Use a torque wrench. Lubricated torque valves in ft-lb. LT= Loctite

®




Notes




2.0 - Coupler

2.1-0Q5111138 - 0QC70/55-R35 - COUPLER KIT




2.0 Coupler

2.1-0Q5111138 0QC70/55-R35 - COUPLER KIT

Item OQ Part No. Name Qty Uom
1 COUPLER BODY 1 EA
2 |7205005 GREASE NIPPLE M10x1,5 4 EA
3 |7410059 PINCH DECAL 2 EA
4 14118161 OILQUICK IDENTIFICATION PLATE 1 EA
5 |[7093007 POP RIVET A 3,2x12,5 4 EA
6 |7060091 SCREW MF6S M6x20 10.9 4 EA
7 (4114582 DIRT GUARD 0Q70/55-80 1 EA
8 7060079 SCREW MC6S M8 - 1.25x 20 12.9 3 EA
9 (7072021 WASHER NORDLOCK M8 3 EA
10 (4115362 GUIDE PLATE 0Q70/55-80 1 EA
11 4114075 LOCKING PLUNGER 0Q70-70/55 @30 2 EA
12 (7072028 WASHER NORDLOCK M10 2 EA
13 (7060182 SCREW MC6LS M10x50 10.9 2 EA
14 (4115817 H-CYLINDER 0Q70/55-80 1 EA
15 (7060148 SCREW MC6S M12x70 12.9 2 EA
16 [7065005 NUT- M12 NYLOCK 2 EA
17 7200493 NIPPLE ORFS04 UF-M16x1,5 UF ED 2 EA
18 (4126375 ELECTRICAL COUPLING 1/2" FEMALE-100 AMP 2 EA
19 4118524 HYDRAULIC COUPLING 3/4", FEMALE 2 EA
20 |4118454 HYDRAULIC COUPLING 1" - M33, FEMALE 2 EA
21 (7065001 NUT M6M M8 NYLOCK 1 EA
22 |7072025 WASHER M8 - 16.0 Z 1 EA
23 (7065011 NUT M6M M8 FZB 2 EA
24 14110907 OPENING BAR 0Q70-70/55 1 EA
25 |7200228 ELBOW ORFS12 UF-M27x2 UF 90° ADJ 2 EA
26 |7200229 ELBOW ORFS16 UF-M33x2 UF 90° ADJ 2 EA
27 7020131 NOSE SEALING 3/4" 2 EA
28 7020132 NOSE SEALING 1" 2 EA




3.0 Lock Support

3.1-0Q5190367 - INSTALLATION KITS OQC65 & 0QC70/55 OQLS 2.0




3.1-0Q5190367 - INSTALLATION KITS OQC65 & 0QC70/55 OQLS 2.0

ITEM PART NO. NAME Qry UoM
1 |0Q4126332 OQLS CABIN PANEL GEN 2 (NEW) 1 EA
2 |0Q4131663 MASTER UNIT - OQLS 2.0 (SINGLE PRESS) 1 EA
3 |0Q4121394 CABLE Set OQLS (PB/LOCK/PRESSURE) 2 EA
4 10Q4121393 CABLE DEPRESSURIZATION VALVE 0Q80 1 EA
5 1004123140 CABLE POWER OQLS 0Q80, TLE 1 EA
6 |0Q7034048 2 PIN PLUG DT06-2S 2 EA
7 10Q7034051 2 PIN PLUG WEDGE LOCK W2S 2 EA
8 10Q7034026 DEUTCH CONNECTOR SOCKET 24022-01 12 EA
9 10Q7034133 PROTECTIVE HOOD DT2S-BT 2 EA
10 |0Q7034034 HEAT SHRINK 3 EA
11 |0Q7034025 4 PIN PLUG DT06-045A 1 EA
12 |0Q7034023 4 PIN WEDGE LOCK W045 1 EA
13 |0Q7034131 PROTECTIVE HOOD DT4S-BT 1 EA
14 10Q7034140 SPLIT LOOM 1 EA
15 (0Q4124026 MOUNTING PLATE - MASTER UNIT 1 EA
16 [0Q7060153 SCREW MC6S M5x30 12.9 2 EA
17 [0Q7072033 WASHER NORDLOCK M5 -9.0 X 1.8 2 EA
18 (0Q7033002 CABLE - OQLS PANEL 6M (19' 6" Ig) 1 EA
19 (0Q7033010 OQLS EXTENSION CABLE 10M 12-pol 0QC65/70 1 EA




3.2-0Q5111069 - 0QC70/55 OQLS CAN CABLE KIT 44M M/F

Iltem  OQPart No. Name Qty Uom
1 7033080 EXTENSION CANBUS OQCS/0QLS M/F 15M(49'2) 2 EA
2 7033083 EXTENSION CANBUS 0QCS/0QLS M/F 6M(19'6") 2 EA
3 7033070 CABLE - EXTENSION, BOOM L=2,0M M-F 1 EA

@



3.3-0Q5190308 - SENSOR KIT 0Q70 & 0Q70/55, 0QC70/55

ITEM PN# NAME QTy UuoMm
1 0Q7087000 CABLE TIE BRACKET 1 EA
2 0Q7060285 SCREW MC6LS 6x12 12.9 1 EA
3 0Q7033100 CABLE 0,3M MALE - FEMALE 1 EA
4 0Q7060153 SCREW MC6S 5x30 12.9 2 EA
5 0Q7072033 LOCKING WASHER NORDLOCK M5 2 EA
6 0Q4131384 OQLS STICK UNIT 2 1 EA
7 0Q4131095 SENSOR UNIT 0Q70 & 0Q70/55 COMPL. OQLS 1 EA




3.4 - 0Q5190250 - FRONT SENSOR OQLS 2.0 0Q65, OQRAIL,0Q70, 0QC70/55

INCLUDED IN: 4131214

LOCKS WITH MEDIUM-STRENGTH
THREADLOCKING, E.G. LOCTITE 243.

519 0051 TOOL KIT OQCS/LS CONTAINS

SPECIAL TOOLS FOR MOUNTING THE

FRONT AXLE SENSOR.

Item Partit Name Qty Uom
1 0Q4123106 HOLDER - FRONT SENSOR 1 EA
2 0Q4123108 RETAINER - FRONT SENSOR 1 EA
3 0Q4123107 DEPTH NUT - FRONT SENSOR 1 EA
4 0Q4131394 INDUCTIVE SENSORS - 0QLS 2.0 1 EA




Notes




3.5-0Q4120613 - LOCKING VALVE OQLS/0QCS

55

LockValve A
/ p

LoadSense B"|

5
¥
i
85
©
th
D

CONNECTIONS: ——_
G3/8"(5x)

o

NN

LsT

Item 0Q Part No. Name Qty Uom
1 4125986 LOCK - POWERBOOST VALVE BLOCK 1 EA
2 700 5057 SOLENOID 24V LOCK-POWER BOOST VALVE 2 EA
3 700 5053 VALVE CARTIDGE 6/2 (LOCKING SIDE) 1 EA
4 700 5054 VALVE CARTRIDGE 2/2 (POWERBOOST SIDE) 1 EA
5 720 0283 PLUG G1/4" ED 1 EA
6 706 0011 SCREW SK6SS M6x8 1 EA
7 707 2020 WASHER NORDLOCK M6 3 EA
8 706 0076 SCREW MC6S M6x55 12.9 3 EA
9 7009024 LOCK - POWER BOOST CHECK VALVE 1 EA
10 4125987 M6 ORIFICE (1.5MM) 1 EA




3.6 - 0Q4123124 - VALVE - DEPRESSURIZATION 24V DT

For working hydraulics 1 & 2

Alternative line to tank

Item Part# Name Qty Uon
1 0Q4115423 HYDRAULIC BLOCK, DEPRESSURIZING KIT 1 EA
2 0Q7060056 SCREW MC6S M8 - 1.25x 80 12.9 2 EA
3 0Q7072021 WASHER NORDLOCK M8 2 EA
4 0Q7200207 NIPPLE ORFSO4 UF-M14x1,5 UF 3 EA
5 0Q7200214 PLUG M14x1,5 2 EA

6A 0Q7005082 VALVE CARTRIDGE 2/2 2 EA
6B 0Q7005069 VALVE CARTRIDGE 2/2 PRV PARKER 2 EA
7A 0Q7005083 SOLENOID 28V, DT, DEPRESSURIZING (ROUND) 2 EA
7B 0Q7005070 SOLENOID 28V, DT, DEPRESSURIZING (SQUARE) 2 EA




4.0 - Adapter Plates

4.1 - ADAPTER PLATES

ss/0Z D00

4.1.1




Item OQ Part No. Name Qty Item OQ Part No. Name Qty
1 4125543  ATTACHMENT BRACKET 1 30 4112669 POLY ADAPTER 3/4" 1
2 4116271  PLATE OILQUICK 2 31 7160032 O-RING 1
3 7206017 QUICK COUPLING, MALE 1/2" 2 32 4112670 POLY ADAPTER 3/4" COMP. 1
4 7160048  O-RING 2 33 7206021 QUICK COUPLING, MALE 1" 2
5 4113605  BULK HEAD 1/2" SHORT 1 34 7160050 O-RING 2
6 7160042  O-RING 8 35 4113920 BULK HEAD 1" LONG 1
7 4112316  WASHER 1/2" 3 36 7160044 O-RING 6
8 4112399  NUT 3 37 4112314 WASHER 1" 2
9 7160045  O-RING 2 38 4112397 NUT 2
10 4113918 BULKHEAD 1/2" LONG 1 39 7160047 O-RING 2
11 5111083  COUPLING KIT 1/2" LONG 1 40 5111085 COUPLING KIT 1" LONG 1
12 5112080 COUPLING KIT 1/2" SHORT 1 41 4113607 BULK HEAD 1" SHORT 1
13 7060118  SCREW 3 42 4112658 WASHER 1" 1
15 4112660  WASHER 1/2" 1 43 4112671 POLY ADAPTER 1" 1
16 4112667  POLY ADAPTER 1/2" 1 44 5112082 COUPLING KIT 1" SHORT 1
17 7160031  O-RING 1 45 4112672 POLY ADAPTER 1" COMP. 1
18 4112668  POLY ADAPTER 1/2" COMP. 1 46 4126376 ELECTRICAL CONNECTION MALE 2
19 7206019 QUICK COUPLING, MALE 3/4" 2 47 7039037 CONNECTOR PIN 2
20 7160049 O-RING 2 48 4126377 PRESSURE WASHER 2
21 4113919  BULK HEAD 3/4" LONG 1 49 4126577 BULK HEAD ELECTRICAL 1
22 7160043  O-RING 9 50 4127124 BULK HEAD 3/4" ELECTRICAL 1
23 4112398  NUT 3 c1 4126578 EI/_EC';F;IOC:L BULKHEAD CONNECTOR 1
24 7160046  O-RING 2

25 4112315  WASHER 3/4" 3 = A1D7105 EI(_)IE;T?/IZ?BEU7L(|)<I;SAD CONNECTOR 1
26 4113606  BULK HEAD 3/4" SHORT 1

27 5112081  COUPLING KIT 3/4" SHORT 1

28 5111084  COUPLING KIT 3/4" LONG 1

29 4112659  WASHER 3/4" 1




Dealer:

@ OILQUICK"

Automatic quick coupler systems

OilQuickAmericas
155 Main Street
Superior, WI 54880
Phone: 262.607.8425
Fax: 715.395.3703

E-mail: info@oilquickamericas.com
Web: www.oilquickamericas.com

Part Number: OQE06038



